RYOBI
9 in. BAND SAW
MODEL NO. BS901
REPAIR SHEET



RYOBI9in. BAND SAW — MODEL NUMBER BS901




RYOBI9in. BAND SAW — MODEL NUMBER BS901

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your

BAND SAW or when ordering repair parts.

Key
No.

O©CoOoO~NOOOULD WN P

26

PARTS LIST
Part Key
Number Description Qty. No.

BS90100100 * SCREW (M4 X 8 MM) .ocevviriiiiriiienieee e 6 27
BS90100200 WASHER ... 4 28
BS90100300 HINGER ....ooiiiiiee e 2 29
BS90100400 COVER ...t 1 30
BS90100500  * NUT (M3) .eoiiiiiiiiiiiiie e 8 31
BS90100600 BUCKLE SPRING .....coocoviiiiiieiiieeee e 2 32
BS90100700 CLAMP BRACKET ...ovviiiiiiiiiiiee e 2 33
BS90100800 * SCREW (M3 X 8 MM) ..oceeviriiiniiiienieeenieeenn 8 34
BS90100900 LATCH e 2 35
BS90101000 BLADE ..o 1 36
BS90101100 RETAINING RING .....cocoviiiiiiiiieee e, 2 37
BS90101200 BEARING ....ooiiiiiie e 4 38
BS90101300 UPPER WHEEL .....coooiiiiiiiieeeeee, 1 39
BS90101400 LOWER WHEEL ....ooooiiiiiiiiiieeeeee, 1 40
BS90101500 BOLT e 1 41
BS90101600 BRACKET .ooiiiiiiiieeeee e 1 42
BS90101700 GEAR . 1 43
BS90101800 BEARING ....ooiiiiieeee e 2 44
BS90101900 PIN oo 1 45
BS90102000 GUIDE (B) «rvveetreieeiieie e 2 46
BS90102100 * SCREW (M5 X 10 MM) ..ovoiiiiiiniiiiieieee e 3 47
BS90102200 GUIDE (A) e 2 48
BS90102300 UPPER GUIDE BRACKET ...oooveiiiiiiiieeeene, 2 49
BS90102400 BLADE GUIDE .....oovvviiiiiiiiiiie e 1 50
BS90102500 * SCREW (M5 X 12 MM) ..ovoiiiiiiiiiieeeeee e 6 51
BS90102600 TENSIONKNOB .......coooiiiiiiiiiieeeeeeeees 1 52

Part
Number

BS90102700
BS90102800
BS90102900
BS90103000
BS90103100
BS90103200
BS90103300
BS90103400
BS90103500
BS90103600
BS90103700
BS90103800
BS90103900
BS90104000
BS90104100
BS90104200
BS90104300
BS90104400
BS90104500
BS90104600
BS90104700
BS90104800
BS90104900
BS90105000
BS90105100
BS90105200

Description Qty.
WASHER ....ooiiiiiiiiee e 1
STEEL PLATE ..oriiiei e 2
SPRING ..o 1
ALUMINUMHOUSING ......oooeiiiiieniiiicniieee 1
ELEVATING PLATE ...coviiiiieiee e 1

* SCREW (M6 X8 MM) ..ooviiiiiiiiiiiieiieee e 3
SCREW ...t 1
WASHER ....ooiiiiii e 1
SHAFRT e 1
ADJUSTING PLATE .oooiiiieeee e 1
ELASTIC PIN .o 1
SWITCH ..o 1

* SCREW (M4 X 10 MM) .oooviiiieiiiieeineee e 7
SWITCHPLATE ...t 1
BRUSH ..o 1
WHEELTIRE ...t 2
BELTWHEEL ..o 1
BELT oo 1
BELTWHEEL ..o 1
SHAFRT e 1
BASE ... 1
WASHER ....ooiiiiii e 6
WASHER ....ooiiiiii e 4

* BOLT (M10 X 16 MM) evvviiiiiieiiieeeceee e 4

* BOLT (M6 X 16 MIM) .vviieiiiieeniiee e 4
WASHER ....ooiiiiii e 4

WARNING: Improper repair of a double insulated tool can result in damage to the double insulation system possibly causing electrical shock
or electrocution. Any repairs requiring disassembly of your tool requires safety testing and should only be performed by a Ryobi Authorized
Service Center. For the service center nearest you call 1-800-525-2579.

* Standard Hardware Item — May Be Purchased Locally




RYOBI9in. BAND SAW — MODEL NUMBER BS901

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your
BAND SAW or when ordering repair parts.

Key
No.

53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78

Part
Number

BS90105300
BS90105400
BS90105500
BS90105600
BS90105700
BS90105800
BS90105900
BS90106000
BS90106100
BS90106200
BS90106300
BS90106400
BS90106500
BS90106600
BS90106700
BS90106800
BS90106900
BS90107000
BS90107100
BS90107200
BS90107300
BS90107400
BS90107500
BS90107600
BS90107700
BS90107800

PARTS LIST
Key
Description Qty. No.

WASHER .....otiiiiiiiiiii e 5 79
TRUNNIONBRACKET .....coiiiiiiieeei it 1 80
WASHER .....otiiiiiiiiiiie e 1 81
TABLELOCKINGHANDLE .......ccceviiiiiiiiaenns 1 82
SCREW (M6 X 30 MM) .ovviiiieeeiiiiiieee e 1 83
NUT (MB) .ttt 4 84
TABLE ..o 1 85
TABLE INSERT ..ot 1 86
GUIDE BAR ..cooiiiiiiiiiiee et 1 87
POINTER ...ooiiiiiiiiie e 1 88
SCREW (M5 X 6 MM) ..oooviiiiiiieeniiiiieeee e 1 89
MITER GUAGE ......ooviiiiiiiiiiiieeiee e 1 90
RUBBERWASHER ..., 1 91
KNOB ..o 1 92
BOLT (M8 X 25 MM) ..ocoviiiiiiiieeiiiiieeee e 2 93
MOTOR ..o 1 94
POINTER ...ooiiiiiiiiie e 1 95
NUT (M4) et 1 9
SCREW (M6 X 20 MM) ..ovviiieeeeiiiiieeee e 1 97
WING NUT (MB) ..eeoeeiiiiiiiieeiiiiiieeee e 1 98
LOCKKNOB ...ttt 1 99
WASHER .....oviiiiiiiiiii e 2
SPRING ... 1
ADJUSTINGKNOB .......covviiiieiiiiiiiie e, 1
TRACKINGKNOB.......ccoiiiiiiiiiieeiiiiieeeee e 1
WINDOWVIEWER .......ovviiiiiiiiiiiiiiie e 1

Part
Number

BS90107900
BS90108000
BS90108100
BS90108200
BS90108300
BS90108400
BS90108500
BS90108600
BS90108700
BS90110101
BS90113800
BS90108800
BS90108900
BS90109000
BS90109100
BS90109200
BS90109300
BS90109400
BS90109800
BS90109900
BS90110000
972000-883
972000-883R
1-13-04

Description Qty.
FIXING PLATE ..o 1
POWERCORD .....ovviiiiiiieiiece e 1
STRAINRELIEF ..o 1
BOLT e 1
KNOB ...ttt 1
SPRING ..o 1
NUT (MB) ..o 1
ANGLE SCALE LABEL .....ccvvviiiiiieiiiiec e 1
ADAPTOR ...ttt 1
RUBBERBUMPER .......cccoveiiiiiiiiieceieec e 1
SWITCHKEY (NOT SHOWN) .....cvvviiiiierinenn 1
DATAPLATE (NOT SHOWN) ....ccvveviiiierinenn 1
BOTTOMWARNING LABEL (NOT SHOWN) .... 1
LOGOPLATE (NOT SHOWN) .....covveiiiirerinnnn 1
TENSION LABEL (NOT SHOWN) ....ocovvnrenen 1
DANGERLABEL (NOT SHOWN) .......cccvevnnee. 1
DEPTH SCALE LABEL (NOT SHOWN) .......... 1
WINDOW VIEWER LABEL (NOT SHOWN) ..... 1
3mmHEXKEY (NOT SHOWN) ......cccovvernnnee. 1
4 mmHEX KEY (NOT SHOWN) ....ccoeevvvnrennne 1
5mmHEX KEY (NOT SHOWN) ......ccccovvernnnnn. 1
OPERATOR'S MANUAL

REPAIR SHEET

WARNING: Improper repair of a double insulated tool can result in damage to the double insulation system possibly causing electrical shock
or electrocution. Any repairs requiring disassembly of your tool requires safety testing and should only be performed by a Ryobi Authorized

Service Center. For the service center nearest you call 1-800-525-2579.

* Standard Hardware Item — May Be Purchased Locally




